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e No additional attachment

o Additional attachments were issued following record

History of this test report
Original Report Issue Date: 2023.11.01

Attachment No.

Issue Date

Description
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1. General Information

1.1 Applicant

Shenzhen Yunlink Technology Co., Ltd
Floor 3-4, Building B3, An'le Industrial Zone, No. 172 Hangcheng Blvd., Sanwei Community,
HangchengStreet, Bao'an, Shenzhen, Guangdong Province, China

1.2 Manufacturer

Shenzhen Yunlink Technology Co., Ltd
Floor 3-4, Building B3, An'le Industrial Zone, No. 172 Hangcheng Blvd., Sanwei Community,
HangchengStreet, Bao'an, Shenzhen, Guangdong Province, China

1.3 Basic Description of Equipment Under Test

Product No.

POC23072005-S001

Equipment Name

Wireless bridge

WB 5acL3, WB 5acL8, WB 5a-S, WB 5ac Base, WB 5ac-N, WB

RIS 5acDish, WB 5acDish Pro

Test model WB 5aclL3

Model differences Only the model name is different
Trademark N/A

Power Supply DC 12V from adapter or POE 24V

POE information

Model: GRT-POE20-240050A
Input: 100-240V~ 50/60Hz 0.5A Max
Output: DC 24V0.5A, 12W

Operating Temperature

0°C-45C

EUT Stage

o Product Unit eFinal-Sample

Operating Band & Max
conducted power

5150MHz ~5250MHz 802.11a: 11.68dBm(0.015W

5250MHz ~5350MHz 802.11a: 11.49dBm(0.014W

5470MHz ~5725MHz 802.11a: 11.04dBm(0.013W

~ [~ [~ |~

5725MHz ~5850MHz 802.11a: 11.92dBm(0.016W

Product Type IEEE 802.11a/n/ac: WLAN (MIMO)
Nominal Bandwidth 20MHz / 40MHz / 80MHz
Modulation OFDM

Data Rate (Mbps)

IEEE 11a mode : 6/9/12/18/24/36/48/54
IEEE 11n mode : up to 300
IEEE 11ac mode : up to 866.7

Type of Device

Master device

DFS Function
(Master devices)

) 5250MHz ~5350MHz

° 5470MHz ~5725MHz

HY- FCC Part 15, Subpart E Ver.1.0
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Channel Information
Frequency Range (MHz) IEEE Std. 802.11 Ch. Frequency (MHz) Channel Number
5150-5250 5180-5240 36-48
5250-5350 802.11a /n /ac 5260-5320 52-64
5470-5725 (20MHz) 5500-5700 100-140
5725-5850 5745-5825 149-165
5150-5250 5190-5230 38-46
5250-5350 802.11n /ac 5270-5310 54-62
5470-5725 (40MHz) 5510-5670 102-134
5725-5850 5755-5795 151-159
5150-5250 5210 42
5250-5350 802.11ac 5290 58
5470-5725 (80MHz) 5530-5610 106-122
5725-5850 5775 155
Antenna information
Antenna gain Antenna Type
Ant1: 10.0dBi Ant2: 10.0dBi Internal antenna

HY- FCC Part 15, Subpart E Ver.1.0
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2. Summary of Test Results

2.1 Summary of Test Iltems

47 CFR FCC Part 15, Subpart E (Section 15.407)

Test item Standard Results Remarks
15.207

AC Power Conducted Emission Pass Meet the requirement of the limit
15.407(b)
15.205(a)

Radiated Emission 15.209(a) Pass Meet the requirement of the limit
15.407(b)

Antenna Requirements 15.203 Compliance Note

. 15.407(a) ) o

Spectrum Bandwidth Pass Meet the requirement of the limit
15.407(e)

Conducted Output Power 15.407(a) Pass Meet the requirement of the limit

Power Spectral Density 15.407(a) Pass Meet the requirement of the limit

Note: The EUT has 2 Internal antennas arrangement which was permanently attached.

2.2 Application of Standard

47 CFR FCC Part 15, Subpart E

KDB 662911 D01 Multiple Transmitter Output v02r01

KDB 789033 D02 General UNII Test Procedures New Rules v02r01

KDB 905462 D02 UNII DFS Compliance Procedures New Rules v02

ANSI C63.10:2013

HY- FCC Part 15, Subpart E Ver.1.0
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23 I'i"est Instruments

Radiated Emissions

. : Cal. date Cal. Due date
No. Equipment Manufacturer Type No. Serial No. (yyyy/mm/dd) (yyyy/mm/dd)
1 | Testreceiver | Rohde&Schwarz ESU 100184 2023/5/3 2024/5/2
2 | Horn Antenna Schwarzbeck BBHA 9120D- 2023/4/23 2024/4/22
9120 D 1273
Low frequency LNA
3 e Unknown 0520N 2014 2023/5/3 2024/5/2
4 | High frequency Schwarzbeck BBV 9718 284 2023/5/3 2024/5/2
amplifier
5 | Loop Antenna Schwarzbeck FMZ? 5191 00029 2022/7/4 2025/7/3
6 Lognf:r::’:ic Schwarzbeck | VULB 9168 | 1151 2023/4/23 2024/4/22
BBHA 9120D-
7 Horn Antenna Schwarzbeck 9120 D 1973 2022/5/5 2025/5/4
8 | Hom Antenna Schwarzbeck Sohe | otroness | 202274 2025/7/3
g | Temp&Humidity Meideshi JRI00 / 2023/5/3 2024/5/2
Recorder
RF cable(966
10 | chamber)9kHz- Unknown Unknown Unknown 2023/5/3 2024/5/2
1GHz
RF cable(966
11 | chamber)1GHz- Unknown Unknown Unknown 2023/5/3 2024/5/2
18GHz
RF cable(966
12 | chamber)18GHz Unknown Unknown Unknown 2023/5/3 2024/5/2
-40GHz
13 Test software Farad Technology EZ-EMC / / /
Co., Ltd
Conducted Emission
1 Test receiver Rohde&Schwarz ESCI 100718 2023/5/3 2024/5/2
2 LISN Rohde&Schwarz | ENV216 | 100075 2023/5/3 2024/5/2
3 | Pulselimiter | Rohde&Schwarz | ESH3-Z2 | 102299 2023/5/3 2024/5/2
RF cable
4 (9kHz-30MHz) Unknown Unknown Unknown 2023/5/3 2024/5/2
5 Test software Farad Technology EZ-EMC / / /
Co., Ltd
RF Conducted Emission
1 MXA Signal Keysight N9021B | MYBO08OT | 545314103 2024/4/22
Analyzer 69
2 | RF Control Unit dsusoft Js0806-2 | 219890044 | 202374123 2024/4/22
3 | Powersupply dsusoft JS0806- N/A 2023/4/23 2024/4/22
unit 4ADC
4 | VXGSignal Keysight Mosgap | MYBT2707 1 505314103 2024/4/22
Generator 87
EXG Analog
5 Signal Keysight N5173B MY5§21 012 2023/4/23 2024/4/22
Generator
6 Test software dsusoft JS1120-3 / / /

HY- FCC Part 15, Subpart E Ver.1.0
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2.4 Cperation Mode

The EUT was supplied by and it was run in TX mode that was controlled by Master provided RF

testing program. The worst case test result was showed in the report.

2.5 Test Condition

Test Item Environmental conditions Input Power Tested by

AC Power Conducted Emission 24.2°C, 50% RH AC 120V/60Hz Albert Fan
Radiated Emission 23.3°C, 52% RH AC 120V/60Hz Albert Fan
Spectrum Bandwidth 25°C, 45% RH DC 12V Francis Liu
Conducted Power 25°C, 45% RH DC 12V Francis Liu

Power Spectral Density 25°C, 45% RH DC 12V Francis Liu
Dynamic Frequency Selection (DFS) 25°C, 45% RH DC 12V Francis Liu

Note: Adapter supply voltage AC 120V/60Hz.
The applicant declare the operating environment of EUT as below:

Normal conditions: 12V DC, 15~35°C

HY- FCC Part 15, Subpart E Ver.1.0 Page 9 /266 Report No.: RF230720005-02-001
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2.6 Duty Cycle of Test Signal

If duty cycle is 2 98 %, duty factor is not required.

If duty cycle is < 98 %, duty factor shall be considered.

All the duty factor of other test mode have been considered.

Transmission Transmission Duty Cycle
Test Mode Antenna Frequency[MHz] Duration [ms] Period [ms] (%]
11A-CDD Ant1 5180 2.07 2.14 96.73
11N20MIMO Ant1 5180 5.00 5.07 98.62
11N40MIMO Ant1 5190 2.43 2.50 97.20
11AC20MIMO Ant1 5180 5.02 5.08 98.82
11AC40MIMO Ant1 5190 2.44 2.50 97.60
11AC80MIMO Ant1 5210 1.15 1.21 95.04

Test Graphs

11A-CDD_Ant1_5180

Freguency

KEYSIGHT /nput RF Input Z: 50 Q #Atten: 30 dB PNO: Fast #Avg Type: Power (RMS| 1|2 ;4
RL Coupling: DC CorrCCorrRCal ~ Preamp: Off Cate: Off Trig: Video % CeURIEE
Align: Auto Freq Ref. Int (S) IF Gain:Low ~ Tiig Delay. -2.000 ms 5.180000000 GHz
Sig Track: Off pp 5
pan

\ 1 /
Ref Lvl Offset 25.26 dB Akr3 2140 ms|f 000000000 Hz
Scale/Div 10 dB Ref Level 25.00 dBm Swept Span

Zero Span

Full Span
Start Freq
5.180000000 GHz

Stop Freq
5.180000000 GHz

m‘va‘a—',«-m-.«.\-',-...

5 Marker Table v

Mode Trace Scale X Y Function Function Width  Function Value
N 1 t 2490ms  14.77dBm
A 1 t (4 2070 ms (A) 0.7761dB
A 1 t(4) 2140ms (A) 0.1757dB

Sep 25, 2023 R
!') P . ? 13?22:12AM ’I: L‘ﬂ
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11N20MIMO_Ant1_5180

Spectrum Analyzer 1 +
Swept SA

KEYSIGHT [nut RF

Coupling: DC
RE Align: Auto

1 Spectrum
Scale/Div 10 dB

et e et st s s rrasach o st i s M e e St s

Center 5.180000000 GHz

5 Marker Table

Mode Trace Scale
[\ 1 t
A 1 t
A 1 t

(&)
(4)

acl?

Input Z: 50 O
Corr CCorr RCal
Freq Ref. Int (S)

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

Ref Lvl Offset 25.26 dB
Ref Level 25.00 dBm

X Y
1.340ms  -13.82 dBm
5000 ms (A) 24.17 dB
5.070ms (A) 24.25dB

Function

Sep 27, 2023
3:13:37 PM

Function Width

Freguency

HAvg Type: Power (RMSE 234
Trig: Video ”
Trig Delay. -2.000 ms

PPPPRP

Span
AMkr3 5.070 ms|| 0.00000000 Hz

Swept Span
Zero Span

Full Span
Start Freg
5.180000000 GHz

Stop Freq
5.180000000 GHz
AUTO TUNE

Function Value

11N40MIMO_Ant1_5190

SueptSA +

KEYSIGHT
RL o

Input: RF
C g: DC

Align: A[no

Scale/Div 10 dB

B W ATy v

5 Marker Table

Mode Trace Scale
N 1 t
A 1 t
A 1 t

(&)
(8)

acl?

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

Input Z: 50
Corr CCorr RCal
Freq Ref: Int (S)

Ref Lvl Offset 25.27 dB
Ref Level 25.00 dBm

1

X Y
2440ms  6.389dBm
2430ms (A) 2437 dB
2000ms (A) 0.4027 dB

Function

Sep 27, 2023
4:22:10 PM

A A i i e s

Function Width

#Avg Type: Power (RMSE 234
Trig: Video W
Trig Delay: -2.000 ms

PPPPPP

Span
AMkr3 2.500 ms|} 0.00000000 Hz

Swept Span
Zero Span

Full Span
Start Freq
5.190000000 GHz

B T i

Stop Freq
5.190000000 GHz
AUTO TUNE

Function Value
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11AC20MIMO_Ant1_5180

Spectrum Analyzer 1 +
Swept SA

KEYSIGHT [nput RF
RL Coupling: DC
Align: Auto

1 Spectrum
Scale/Div 10 dB

sl A ey o

Center 5.180000000 GHz

5 Marker Table

Mode
[\
A
A

Trace Scale
1 t
1 t
1 t

(&)
(4)

acl?

Freguency

&

Input Z: 50 O
Corr CCorr RCal
Freq Ref. Int (S)

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

HAvg Type: Power (RMSE 234
Trig: Video ”
Trig Delay. -2.000 ms
PPPPRP
Span
AMkr3 5.080 ms 0.00000000 Hz

20.15dB

Ref Lvl Offset 25.26 dB

Ref Level 25.00 dBm Swept Span

Zero Span

Full Span
Start Freg
5.180000000 GHz
Stop Freq
5.180000000 GHz
AUTO TUNE

31

AU4\-m'~J'nv-L-.-‘-ww~...-\wA»-M-Ps.'-rawt.n-n-!\'.r-w.-.w-r.‘r'-r‘«.ﬂ.W-M}wwmq,w.‘d.w'.ww-.T-.-

e e - P L

AT

X y

1060ms  -13.39 dBm
5020ms () -1.341dB
5080 ms (8] 201508

Function Function Width  Function Value

Sep 27, 2023
5:15:42 PM

11AC40MIMO_Ant1_5190

SueptSA +

KEYSIGHT
RL o

Input: RF
C -

Align: A[no

5 Marker Table

Mode Trace Scale
N 1 t
A 1 t
A 1 t

(&)
(8)

acl?

#Atten: 30 dB
Preamp: Off

PNO: Fast
Gate: Off

IF Gain: Low
Sig Track: Off

Input Z: 50
Corr CCorr RCal
Freq Ref: Int (S)

#Avg Type: Power (RMSE 234
Trig: Video W
Trig Delay: -2.000 ms

PPPPPP

Span
AMkr3 2.500 ms|} 0.00000000 Hz

19.89 dB

Ref LvI Offset 25.27 dB
Ref Level 25.00 dBm Swept Span

Zero Span

Full Span
Start Freq
5.190000000 GHz

] ﬁ(_.n_..r.m.lu!;-r"-J-.mu‘nd.ﬁ.t.'mh-lnﬂvrk““.bﬁ“ﬁ4.M,Mu,',-ﬁ-\ﬂ(wiﬁn-pn&hhl!.

Stop Freq
5.190000000 GHz
AUTO TUNE

X
150.0 ps
2440 ms (A)
2.500 ms (A)

Y
-13.54 dBm

22.78 dB

19.89 dB

Function Function Width  Function Value

Sep 27, 2023
T:22:03PM
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11AC80MIMO_Ant1_5210

Spectum Analyzer 1 | .

Swept SA

KEYSIGHT [nput RF Input Z: 50 Q
Align: Auto Freq Ref: Int (S)

1 Spectrum

Scale/Div 10 dB

Ref Lvl Offset 25.75 dB
Ref Level 25.00 dBm

tbebanleophotdool

Center 5.210000000 GHz

5 Marker Table v

Mode Trace Scale X Y Function
[\ 1 t 4300ps  0.5561 dBm

A 1 t (4 1.150 ms (A) -13.83 dB

A 1 t(4) 1.210ms (A) 2884 dB

Sep 28, 2023
q (ﬂ . ? 9:39:20 AM

#Atten: 30 dB PNO: Fast
Coupling: DC CorrCCorrRCal ~ Preamp: Off Gate: Off

il = IF Gain: Low

Sig Track: Off

HAvg Type: Power (RMSE; y

Trig: Video

Trig Delay. -2.000 ms

l

Function Width

; 3N
fr\\JlJ“w\'#h‘Lh*‘J-yH-Hh‘-“,‘“—w’|1-ﬂ-‘f"—.mq“l‘n‘ﬂ;NMH.JFMM‘.-,-‘!n»‘h‘-nl%wﬁu 0“‘3

A1

ﬁ Freguency

Span

AMKr3 1.210 ms|| 5.00000000 Hz

Swept Span
Zero Span

Full Span

Start Freg
5.210000000 GHz

AUTO TUNE

Stop Freq
210000000 GHz
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2.;|Ilv‘leasurement Uncertainty

Where relevant, the following measurement uncertainty levels have been estimated for tests

performed on the EUT.

This uncertainty represents an expanded uncertainty expressed at approximately the 95%
confidence level using a coverage factor of k=2.

Uncertainty

Parameter Uncertainty
Occupied Channel Bandwidth +143.88kHz
Power Spectral Density +0.743dB
Conducted Spurious Emission +1.328dB
RF power conducted +0.384dB
Conducted emission(9kHz~30MHz) AC main +2.72dB
Radiated emission(9kHz~30MHz) +2.66dB
Radiated emission (30MHz~1GHz) +4.62dB
Radiated emission (1GHz~18GHz) +4.86dB
Radiated emission (18GHz~40GHz) +3.80dB

2.8 Test Location

Company:

Shenzhen Haiyun Standard Technical CO., Ltd.

Address:

No. 110-113, 115, 116, Block B, Jinyuan Business Building, Bao'an

District, Shenzhen, China

CNAS Registration Number:

CNAS L18252

CAB identifier:

CNO0145

A2LA Certificate Number:

6823.01

Telephone:

0755-26024411

2.9 SUPPORT UNITS

Support Equipment
No. Equipment Model Name Manufacturer Remarks
1 Microcomputer TY510S-071AB LENOVO YLX2QPM7
2 Microcomputer M4600t-NO0O LENOVO M703V3VF
3 Adapter ES098C-CCC-1200150 / /
2.10 Deviation from Standards
None
2.11 Abnormalities from Standard Conditions
None
HY- FCC Part 15, Subpart E Ver.1.0 Page 14 / 266 Report No.: RF230720005-02-001
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Test Procedure And Results

3.
3.1 AC Power Line Conducted Emission
3.1.1 Limit
Maximum RF Line Voltage
Frequency Quasi-Peak Level dB(uV) Average Level dB(uV)
150kHz ~ 500kHz 66 ~ 56* 56 ~ 46*
500kHz ~ 5MHz 56 46
5MHz ~ 30MHz 60 50

Notes: 1. * Decreasing linearly with logarithm of frequency.
2. The lower limit shall apply at the transition frequencies.

3.1.2 Test Procedure

Test Method

eConducted Measurement |o Radiated Measurement

Test Channels

o Lowest, Middle and Highest Channel |o Lowest and Highest Channel

Environmental conditions

eNormal |oNormaI and Extreme

Note:e:Test o:No Test

a)

The EUT was placed 0.4 meters from the conducting wall of the shielded room with EUT being
connected to the power mains through a line impedance stabilization network (LISN). Other
support units were connected to the power mains through another LISN. The two LISNs provide
50 ohm/ 50uH of coupling impedance for the measuring instrument.

Both lines of the power mains connected to the EUT were checked for maximum conducted
interference.

The frequency range from 150kHz to 30MHz was searched. Emission levels under (Limit - 20dB)

was not recorded.

3.1.3 Test Setup

Vertical Reference Ground Plane

40 cm EUT Test Receiver

80 cm

LISN |

L Horizontal Reference Ground Plane

HY- FCC Part 15, Subpart E Ver.1.0 Page 15/ 266 Report No.: RF230720005-02-001
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3.1.4 Test Result
Note:

1. Correct Factor = LISN Factor + Cable Loss + Pulse Limiter Factor, the value was added to

Original Receiver Reading by the software automatically.
2. Measurement = Reading + Correct Factor.
3. Over = Measurement — Limit
4. The TX A-CDD Mode Channel 40 is found to be the worst case and recorded.

For POE
150kHz~30MHz TX A-CDD Channel 40
Line
Conducted Emission Measurement
20.0 dBuV
\ FCC Part135E Clazsb Conduction[@F)
: |
[ \

H.l 1‘

NN
R ! m
J .‘JH[ J{hM UMNM‘ Wf "‘NMM“N[M&J"F.W e A s,

-20

peak

AVG

0.150 05 [MHz] 5 30.000
Reading Cormrect Measure-
No. Mk. Freq.  Level Factor ment Limit ~ Over
MHz dBuv dB dBuV dBuv dB Detector  Comment
1 0.1660 38.86 19.88 58.74 6516  -6.42 QP
2 0.1660 2364 19.88 43.52 5616 -1164 AVG
3 0.2060 35186 19.88 55.04 6§3.37 -833 QP
4 0.2060 1832 19.88 38.20 5337 1517  AVG
5 0.2860 27.71 19.88 47.59 6064 -13.05 QP
6 0.2860 934 19.88 29.22 5064 -2142 AVG
7 05740 2528 19.88 4516 56.00 -10.84 QP
8 0.5740 18.01 19.88 37.89 45.00 -8.11 AVG
9 0.6140 2539 19.88 4527 56.00 -10.73 QP

10 0.6140 16.66 19.88 36.54 46.00 946 AVG
11 11500 17.24 19.89 3713 56.00 -18.87 QP
12 11500 9.01 19.89 2890 46.00 -17.10 AVG
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150kHz~30MHz TX A-CDD Channel 40

Neutral

Conducted Emission Measurement
20,0 dBuV

\ FCC Part] 5E ClassB Conduction[GF)
|

FCC Part15E ClagsB Conduction[AVG])
i

HI Vunh\ Jt |
30 Ill § L |

pcak

LIL M.W-M,m,
N
20
0.150 05 [MHz] 5 30.000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit  Over
MHz dBuv dB dBuv dBuv dB Detector  Comment

1 0.1780 3548 19.88 5536 6458 -922 QrP

2 0.1780 14.87 19.88 3475 5458 -19.83 AVG

3 0.2660 2564 19.88 4552 6124 -1572 QP

4 0.2660 7.98 19.88 27.86 5124 -2338 AVG

5 0.5740 2090 19.88 40.78 56.00 -1522 QP

6 0.5740 1199 19.88 31.87 46.00 -14.13  AVG

7 0.6180 2282 19.88 4270 5500 -1330 QP

8 0.6180 1432 19.88 34.20 46.00 -11.80 AVG

9 1.5620 17.97 19.90 37.87 5600 -1813 QP

10 1.5620 7.81 19.90 27.71 46.00 -18.29 AVG

11 7.9380 5.81 19.94 2575 60.00 -3425 QP

12 7.9380 -0.59 19.94 19.35 50.00 -3065 AVG
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For adapter

150kHZz~30MHz TX A-CDD Channel 40

Line

Conducted Emission Measurement
20.0 dBu¥

\ FCC Part1SE ClassB Conduction[QF)
I

\ FCC Part15E Clag:B Conduction[AVG]
|

* LJ’"\N‘\ J(whm peak
L xmwf h‘lm{/{k m“wﬁ ﬂ*mm"‘?ﬂﬂrwmw\ﬁwf W VW'VW‘*“W’MN“W“WHMM e
-20
0.150 05 [MHz) 5 30,000
Reading Correct Measure-
No. Mk. Freq. Level Factor ment Limit ~ Over
MHz dBuv dB dBuv dBuv dB Detector  Comment

1 01700 2288 19.88 4276 6496 -2220 QP
2 01700 644 19.88 26.32 5496 -28684 AVG
3 0.3980 1905 19.88 38.93 5790 -18497 QP
4> 0.3980 1245 19.88 32.33 4790 1557 AVG
5 09420 929 19.89 2918 56.00 -26.82 QP
B 09420 346 19.89 2335 4600 -2285 AVG
T 1.5020 1117 19.90 31.07 56.00 -2493 QP
3 15020 525 19.90 2515 4600 -2085 AVG
9 20460 981 19.91 2972 56.00 -26.28 QP
10 20460 419 19.91 2410 4600 -2180 AVG
11 13.2860 7.07 19.99 27.06 60.00 -32.94 QP
12 13.2860 1.78 19.99 2177 5000 -2823 AVG
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150kHz~30MHz TX A-CDD Channel 40

Neutral

Conducted Emission Measurement
20.0 dBu¥

\ FCC Part15E ClassB Conduction{GF]
|

\ FCC Parfl5E Claz:B Conduction[AVG]
|

30

_ b
J]ﬂ‘lr )f F ,- X r ’\\‘. peal
b ‘&\JW\M Mg A A g LN -

.,
Wt el A

-20
0150 05 [MHz) 5 300000

Reading Correct Measure-

No. Mk. Freq.  Level Factor ment Limit ~ Ower
MHz dBuv dB dBuv dBuv dB Detector ~ Comment
1 01740 2293 19.88 42 81 6477 -21.96 QP
2 01740 1029 19.88 3017 5477 -2460 AVG
3 0.3980 2044 19.88 40.32 5790 -1758 QP
4 * 0.3980 1395 19.88 33.83 4790 1407 AVG
5 0.6300 10.02 19.88 2990 56.00 -2610 QP
6 0.6300 400 19.88 23.88 4600 2212 AVG
7 1.2060 10.25 19.89 30.14 56.00 -2588 QP
8 1.2060 437 19.89 2426 46.00 -21.74 AVG
9 1.5060 10.34 19.90 30.24 56.00 -2576 QP

-y
=

1.5060 5.18 19.90 25.08 46.00 -20.82 AVG
11 11.6180 10.35 19.97 30.32 60.00 -2968 QP
11.6180 512 19.97 25.09 50.00 -2491 AVG

—_
o]
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3.2 Radiated Emission
3.2.1 Limit
1) Limit of radiated emission measurement:
Radiated emissions which fall in the restricted bands must comply with the radiated emission

limits specified as below table. Other emissions shall be at least 20dB below the highest level of
the desired power:

Frequency Distance Field Strength Limit
(MHz) Meters(m) uV/m dB(uV)/m
0.009 - 0.49 300 2400/F(kHz) -
0.490 — 1.705 30 24000/F(kHz) -
1.705 - 30 30 30 -
30~88 3 100 40.0
88~216 3 150 43.5
216~960 3 200 46.0
960~1000 3 500 54.0
Above 1000 3 74.0 dB(uV)/m (Peak)
54.0 dB(uV)/m (Average)

Note: (1) Emission level dBuV = 20 log Emission level uV/m
(2) The smaller limit shall apply at the cross point between two frequency bands.
(3) Distance is the distance in meters between the measuring instrument, antenna and the
closest point of any part of the device or system.
2) Limit of unwanted emission out of the restricted bands:

Frequency(MHz) EIRP Limit(dBm/MHZz) Equivalent Field Strength at 3m(dBuV/m)

5150-5250 -27 68.2
5250-5350 -27 68.2
5470-5725 -27 68.2
-27 NOTE (2) 68.2
10 NOTE (2) 105.2

5725-5850
15.6 NOTE (2) 110.8
27 NOTE (2) 122.2

Note: (1) The following formula is used to convert the equipment isotropic radiated power (eirp) to
field strength: E[dBuV/m]=EIRP[dBm] +95.2, for d=3m
(2) According to 15.407(b)(4)(i), all emissions shall be limited to a level of -27 dBm/MHz at 75

MHz or more above or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz
above or below the band edge, and from 25 MHz above or below the band edge increasing
linearly to a level of 15.6 dBm/MHz at 5 MHz above or below the band edge, and from 5
MHz above or below the band edge increasing linearly to a level of 27 dBm/MHz at the
band edge.
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3.2'.2. Test Procedure

Test Method
oConducted Measurement |oRadiated Measurement
Test Channels
el owest, Middle and Highest Channel |o Lowest and Highest Channel
Environmental conditions
eNormal |oNormaI and Extreme
Note:e:Test o:No Test

a) The measuring distance of 3 m shall be used for measurements. The EUT was placed on the
top of a rotating table 0.8 meter above the ground at a 3 meter semi-anechoic chamber. The
table was rotated 360 degrees to determine the position of the highest radiation.(below 1 GHz)

b) The measuring distance of 3 m or 1.5m shall be used for measurements. The EUT was placed
on the top of a rotating table 1.5 meter above the ground at a 3 meter semi-anechoic chamber.
The table was rotated 360 degrees to determine the position of the highest radiation.(above
1GHz)

c) The height of the equipment or of the substitution antenna shall be 0.8m or 1.5m; the height of
the test antenna shall vary between 1 m to 4 m. Both horizontal and vertical polarizations of
the antenna are set to make the measurement.

d) For each suspected emission, the EUT was arranged to its worst case and then the antenna
was tuned to heights find the maximum reading (used Bore sight function).

e) The receiver system was set to peak and average detect function and specified bandwidth
with maximum hold mode when the test frequency is above 1 GHz.

f) The initial step in collecting radiated emission data is a receiver peak detector mode
pre-scanning the measurement frequency range. Significant peaks are then marked and then
Quasi Peak detector mode re-measured.

g) All readings are Peak unless otherwise stated QP in column of Note. Peak denotes that the
Peak reading compliance with the QP Limits and then QP Mode measurement didn‘t perform.
(below 1 GHz)

h) All readings are Peak Mode value unless otherwise stated AVG in column of Note. If the Peak
Mode Measured value compliance with the Peak Limits and lower than AVG Limits, the EUT
shall be deemed to meet both Peak & AVG Limits and then only Peak Mode was measured,
but AVG Mode didn‘t perform. (above 1 GHz)

i) For the actual test configuration, please refer to the related ltem -EUT Test Photos.
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3.2.3 Test Setup
(A) Radiated Emission Test Set-Up Frequency Below 30 MHz

Ground Plane

Receiver

(B) Radiated Emission Test Set-Up Frequency 30 MHz-1000 MHz

Ground Plane

Receiver | _“§ Amp.
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(C) Radiated Emission Test Set-Up Frequency Above 1 GHz

114 m

3m

) EUT Dn—u—
form

]

)

]

)

]

. . :

0.8m H 1m

0.3m E

Ground Plane

3.2.4 Test Result

1) Radiated emission: 9kHz-30MHz

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not recorded in this report.

2) Radiated emission: 30MHz-1G
Note:
1. Measurement = Reading + Correct Factor.
2. Over = Measurement — Limit
3. The TX A-CDD Mode Channel 40 is found to be the worst case and recorded.
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For POE

Below 1G (30MHz~1GHz)

TX A-CDD Channel 40

VERTICAL

0.0 dRuV/m

Radiated Emission

FCC Part 15B 3M Radiation

Maigin -6 dB

2I]:m.mm 40 S0 60 70 60 [MHz] 300 00 500 G600 700 1000.000
Reading Correct Measure- Antenna  Table
No. Mk. Freq. Level Factor  ment Limit  Over Height Degree
MHz dBuV dB/m dBuM/m dBuN/m dB Detector cm degree  Comment
1" 360007 4205 1142 3063 4000 937  peak
2 736170 39.07 1347 25.60 4000 -1440 peak
3 99.8777 4303 1352 29.51 4350 1399 peak
4 134.5591  31.80 -10.04 21.76 4350 2174 peak
5 1654866 38.29 -9.70 28.59 4350 1491 peak
6 327.8872 4096 -7.59 33.37 46.00 -12.63 peak
HORIZONTAL
Radiated Emission
0.0 diuv/m

FCC Part 158 3M Radiation|

Maigin -6 dB

2['30.000 40 50 60 70 B0 [MHz) 300 400 500 G600 700 1000.000
Reading Comrect Measure- Antenna Table
No. Mk Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dsim dBuv/im  dBuvim  d8  Detector  cm degrez  Comment
1 345172 3294 1171 21.23 40.00 -1877 peak
2 48.8427 2097 -10.85 19.02 40.00 -2098 peak
3 852080 3206 -14.54 17.52 40.00 -2248 peak
4 164.3301 2817 -9.60 18.57 4350 -2493 peak
5 3278872 36.82 -7.59 2923 46.00 -1677 peak
6" 387.9920 37.38 -6.04 31.34 46.00 -1466 peak
HY- FCC Part 15, Subpart E Ver.1.0 Page 24 / 266
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For adapter

| Below 1G (30MHz~1GHz)

TX A-CDD Channel 40

VERTICAL

20.0 dBuV/m

Radiated Emission

FCC Part 158 3M Radistion
Margin -6 dB

-20

0.000 40 0 60 70 B0 MHz) 300 400 500 G600 700 1000000
Reading Correct Measure- o Antenna  Table
No. Mk.  Freq  Level Factor ment Limit ~ Ower Height Degree
MHz dBuv dB/m dBuvim dBuVim dB Detector cm degree  Comment
1 36.0007  41.05 -11.42 29.63 40.00 -10.37  peak
2 736170 3607 -13.47 2260 4000 -1740 peak
3 99.8777 4153 -13.62 28.01 4350 -1549  peak
4 134.5591  33.20 -10.04 23.26 4350 2024  peak
5 1654866 3729 -8.70 27.59 4350 -1591 peak
[ 327.8872 3946 -7.59 31.87 46.00 -14.13  peak
Radiated Emission
20.0  dBuV/m
FCC Part |58 3M Radiation
Margin -6 dB
[
|
I
[ g &
30
1
-20
30000 40 50 60 70 4o (MHz) ano 400 500 600 70O  1000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuv dBim dBuvim dBuV/m dB Detector cm degree  Comment
1 345172 3494 -11.71 23.23 4000 -16.77 peak
2 56.9911 2768 -11.79 15.89 4000 -2411 peak
3 954270 3025 -14.05 16.20 4350 -27.30 peak
4 152.6640 28.08 -9.43 18.65 4350 -2485 peak
5 327.8872 38.82 -7.59 31.23 46.00 1477 peak
6" 387.9920 38.88 -6.04 32.84 46.00 -13.16 peak
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3) Radiated emission: Above 1G

Note:
1. Measurement = Reading + Correct Factor.
2. Over = Measurement — Limit

Above 1G (1GHz~18GHz) | Test mode:11A-CDD

Test Channel:36

VERTICAL
Radiated Emission
80.0 dBuV/m
FCC PK1
FCC AV1
1
X
30
20
1000.000 2000 3000 [MHz) 5000 6000 7000 80009000 18000.000
Reading Cormrect Measure- o Antenna Table
No. Mk.  Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuY dB/m dBuVim dBuVim dB Detector cm degree  Comment
1 * 10360.000 36.66 9.21 4587 68.20 -2233 peak
Radiated Emission
1200  dBuVIm
70
2000
4500.000 4571.00 464200 4713.00  4784.00 485500 492600 4997.00  5068.00 5210.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Fregq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dBim dBuv/m dBuv/m a8 Detector cm degres  Comment
1 4500.000 37.90 717 45.07 68.20 -23.13 peak
2 5150.000 41.91 9.17 51.08 68.20 -17.12 peak
HY- FCC Part 15, Subpart E Ver.1.0 Page 26 / 266 Report No.: RF230720005-02-001
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HORIZONTA
Radiated Emission
20.0  dBuV/m
FCC PK1
FCC AV1
1
K
30
-20
1000.000 2000 3000 [MHz) 5000 6000 7000 00009000 18000.000
Reading Cormrect Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dBim dBuvim dBuv/m dB Detector cm degree  Comment
1 * 10360.000 3503 9.21 44 24 68.20 -23.96 peak
Radiated Emission
1200 dBuV/m
70 HCC|
ECL AVl
200
4500.000 4571.00 464200 471300 470400 485500 492600 499700  5068.00 5210.00 MH=z
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB/m dBuv/m dBuV/m dB Detector cm degree  Comment
1 4500.000 3844 77 4561 68.20 -2259 peak
2 5150.000 4333 9.17 5250 68.20 -1570 peak

HY- FCC Part 15, Subpart E Ver.1.0
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Above 1G (1GHz~18GHz) | Test mode: 11A-CDD Test Channel:40
VERTICAL
Radiated Emission
20 dBuVim
FCC PK1
FCC AW¥1
1
X
30
-0
1000.000 2000 3000 MHz) 5000 GOOD 7000 ©0009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuVim dB Detector cm degree  Comment
1* 10400000 3763 926 45.89 6820 -2131 peak
HORIZONTA
Radiated Emission
0 dBuVim
FCC PK1
FCC AVl
1
A
30
-£0
1000.000 2000 3000 [MHz] 5000 GODD 7000 G0009000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment

1" 10400000 3584 9.26 45.10 6820 -23.10 peak
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Above 1G (1GHz~18GHz) | Test mode: 11A-CDD Test Channel:48

VERTICAL

Radiated Emission

00 dRuVWim
FCC PK1
FCC AWl
1
=
30
-20
1000.000 2000 3000 [MHz] 5000 600D 7000 90009000 19000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuvim dB Detactor cm degres  Comment
1 * 10480.000 36.09 937 4546 6820 -2274 peak
HORIZONTA
Radiated Emission
200 dRuVim
FCC PK1
FCC AWVl
1
X
30
-20
1000.000 2000 3000 [MHz] 5000 G0OOD JOODO 60009000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuVv/m dB Detector cm degree  Comment

1" 10480.000 3562 9.37 4499 68.20 -23.21 peak
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| Above 1G (1GHz~18GHz) | Test mode: 11A-CDD Test Channel:52

VERTICAL

Radiated Emission
200 dBuV/m

FCC PK1
FCC A¥1
1
®
30
-20
1000.000 2000 3000 [MHz] 5000 G000 7000 80003000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuV dB/m dBuV/m dBuVim dB Detector cm degree  Comment
1" 10520.000 3645 9.41 45.86 68.20 -2234 peak
HORIZONTA
Radiated Emission
200 dBuVim
FCC PK1
FCC AWl
X
30
-20
1000.000 2000 Jono [MHz] 5000 GO0OOD 7000 60009000 158000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor  ment Limit  Over Height Degree
MHz dBuV dB/m dBuVim dBuvim dB Detector cm degree  Comment
1 * 10520000 3497 9.41 44 38 68.20 -23.82 peak
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| Above 1G (1GHz~18GHz) | Test mode: 11A-CDD Test Channel:56
VERTICAL
Radiated Emission
800 dBuVim
FCC PKI
FLC A1
]
%
30
20
1000.000 2000 3000 [MHz] 5000 GOOD 7OOO 80003000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree

MHz dBuv dB/m dBuVim dBuVim dB Detector cm
1% 10560.000 3744 946 46.90 6820 -21.30 peak

degree  Comment

HORIZONTA
Radiated Emission
200 dRuWim
FCC PK1
FCC A¥1
1
X
30
-20
1000.000 2000 Jooo [MHz] H000 6000 7000 ©0003000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit ~ Over Height Degree

MHz dBuv dB/m dBuVim dBuVim dB Detector cm
1 * 10560.000 3634 946 4580 6820 -2240 peak

degree  Comment
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| Above 1G (1GHz~18GHz) |

Test mode: 11A-CDD

Test Channel:64

VERTICAL
Radiated Emission
#00 dBuVim
FCC PK1
FCC AVl
1
X
30
-20
1000.000 2000 J000 [MHz] 5000 600D 7VOOO 60003000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuVim dB Detector cm degree  Comment
1 * 10640000 3618 958 4576 7400 -2824 peak
Radiated Emission
1200 dBuV/m
FCC PE1
7o
/ FCC A¥1
1 ]
20.0
5300.000 5216.00 533200 5346.00 536400 5390.00 539600 541200  54208.00 5460.00 HH=z
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBu'/m dB Detector cm degree  Comment
1" 5350000 37.71 9.30 47 01 6820 -21.19 peak
2 5460.000 3B6.57 9.31 4588 68.20 -22.32 peak
HY- FCC Part 15, Subpart E Ver.1.0 Page 32 /266 Report No.: RF230720005-02-001



: Hj L B
~ HAIYUN
HO

RIZONTA

Radiated Emission

#nn  diu/m

FCC PK1
FCC AV1
3
30
20
1000.000 2000 3000 (MHz) 5000 6000 7000 6000000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuY dB/m dBuV/m dBuV/m dB Detector cm degree  Comment
1* 10640.000 35.01 9.58 44 59 7400 -2941 peak
Radiated Emission
120.0  dBuV/m
FCC PK1
70
/ FCC AVT
1 2
20.0
5300.000 5316.00 533200 5M0.00 536400 5300.00 539600 541200 542000 5460.00 MH=
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment
1% 5350.000 3735 9.30 46.65 68.20 -21.55 peak
2 5460.000 3697 9.31 46.28 68.20 -21.92 peak
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| Above 1G (1GHz~18GHz) | Test mode: 11A-CDD Test Channel:100
VERTICAL
Radiated Emission
0.0 dBuvim
FCC PK1
FCC AWl
1
X
30
-0
1000.000 2000 Jooo [MHz] 5000 GO0OD 7000 G0003000 14000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuvim dB Detector cm degree  Comment
1" 11000.000 3482 10.18 45.00 7400 -2900 peak
Radiated Emission
1200 dBuV/m
T FCC PK1
FCG, A1
2
20.0
5350000 53608.00 5306.00 5404.00 5422 00 5440.00 545000 5476.00 5494.00 5530.00 MH=z
Reading Correct Measure- o Antenna Table
No. Mk. Fregq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB/m dBuv/m dBu'/m dB Detector cm degree  Comment
1 5350.000 36.18 9.30 4548 68.20 -22.72 peak
27 5460.000 36.82 9.3 46.13 68.20 -22.07 peak
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HORIZONTA
Radiated Emission
800 dBuVim
FCC PK1
FCC AVl
%
30
-20
1000.000 2000 3000 [MHz] 5000 600D YOOO 60003000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree

MHz dBuv dB/m dBuVvim dBuVim dB Detector cm
1" 11000.000 3445 10.18 44 63 7400 2937 peak

degree  Comment

Radiated Emission
1200 dBu¥/m

70 FCC PK1
FOC 1
2
20.0
5350.000 5368.00 539600 540400 542200 5440.00 545000 547600  5494.00 5530.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment
1 5350000 3536 9.30 44 66 68.20 -2354 peak
2 5460.000 37.20 9.31 46.51 68.20 -2169 peak
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Above 1G (1GHz~18GHz) | Test mode: 11A-CDD Test Channel:116
VERTICAL
Radiated Emission
0 dBuvim
FCC PK1
FCC AVl
X
30
-20
1000.000 2000 3000 [MHz] 5000 GOOD OO0 80009000 13000. 000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. level Factor  ment Limit  Over Height Degree
MHz dBuV dB/im dBuv/m dBuV/m dB Detector cm degree  Comment
1* 11160.000 3460 9.88 44.48 7400 -2952 peak
HORIZONTA
Radiated Emission
0.0 dBuv/m
FCC PK1
FCC AWl
1
X
30
-20
1000000 2000 J000 [MHz] 5000 GOOD 7000 G0003000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment

1" 11160.000 34.00 0.88 43.88 7400 -30.12  peak
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Above 1G (1GHz~18GHz) | Test mode: 11A-CDD Test Channel:140
VERTICAL
Radiated Emission
200 dRuVim
FCC PK1
FCC AWl
1
X
30
-20
1000.000 2000 3000 [MHz] 5000 6000 7000 80009000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuVim de Detector cm degree  Comment
1% 11400000 3419 943 4362 7400 -3038 peak
HORIZONTA
Radiated Emission
0.0 dBuV/m
FCC PK1
FCC AV1
1
=
30
20
1000.000 2000 Jooo [MHz] 5000 G000 7000 80009000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq  Level Factor ment Limit  Over Height Degree
MHz dBuvV dB/m dBuv/m dBuvim dB Detector cm degree  Comment

1 11400000 33.36 943 42.79 74.00  -31.21  peak
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| Above 1G (1GHz~18GHz) | Test mode: 11A-CDD Test Channel: 149
VERTICAL
Radiated Emission
800 dBuV/m
FCC PK1
FCC AVl
1
b
30
-20
1000.000 2000 3Jooo [MHz] 5000 G0OOD 700D GO003000 143000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuVim dB Detector cm degree  Comment
1> 11490.000 34.08 970 4378 7400 -30.22 peak

140.0  dBuV¥/m

Radiated Emission

ao

FCC 5G BAND4

Margm—=tdb

40-265“_0[“ EGE1.00 567200  5693.00 569400 570500 G&71600 572700  5730.00 5760.00 MHz
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuV dB/m dBuv/m dBuV/m dB Detector cm degree  Comment
1" 5650.000 4625 916 5541 6820 -1279 peak
2 5700.000 4570 910 54 80 10520 -5040 peak
3 5720.000 46.55 9.08 55.63 110.80 -55.17 peak
4 5725000 49.09 9.08 5817 12220 -6403 peak

HY- FCC Part 15, Subpart E Ver.1.0
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HORIZONTA
Radiated Emission
800 dBuWim
FCC PK1
FCC AWl
1
X
30
-0
1000.000 2000 3000 [MHz] 5000 6000 700D 80009000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuV dB/m dBuV/m dBuV/m dB Detector cm degree  Comment

17 11490.000 33.00 9.70 42.70 7400 -31.30 peak

Radiated Emission
140.0 dBuY/m

FCC 5G BAND4
Margin—=t-db
[0
2 3 3
T i TP ‘1 AR
40.0
5650000 5GG61.00 667200 5§G602.00 569400 5706500 571600 572700  5730.00 5760.00 MH=z
Reading Carrect Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuV/m dBu%/m dB Detector cm degree  Comment
10" 5650000 4637 9.16 5553 6820 -1267 peak
2 5700000 4642 910 5552 10520 -4968 peak
3 5720000 4682 5.08 5590 110,80 -5490 peak
4 5725000 49.01 9.08 58.09 12220 -64.11 peak
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| Above 1G (1GHz~18GHz) | Test mode: 11A-CDD Test Channel:157

VERTICAL

Radiated Emission

800  dBuVim
FCC PK1
FLC A¥1
1
X
30
-20
1000.000 2000 3000 [MHz] 5000 G000 7000 80003000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuY dB/m dBuVim dBuV/m dB Detector cm degree  Comment
1* 11570.000 34.96 9.94 44.90 7400 -2910 peak
HORIZONTA
Radiated Emission
800 dBuvim
FCC PK1
FCC Av1
1
X
30
-0
1000000 2000 3000 [MHz] 5000 G000 FOOO 80003000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor  ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuVim dB Detector cm degree  Comment

1* 11570.000 33.65 9.94 43.59 7400 -30.41 peak
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| Above 1G (1GHz~18GHz) | Test mode: 11A-CDD Test Channel: 165
VERTICAL
Radiated Emission
0.0 dBuV/m
FCC PK1
FCC AV1
1
X
30
20
1000.000 2000 3000 [MHz) 5000 GOOD 7000 §0009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuVim dB Detector cm degree  Comment
1" 11650.000 33.91 10.18 44.09 74.00 -2991 peak
Radiated Emission
140.0  dBuV/m
90
40.0
5700.000 5794.50  5009.00 582350  5830.00 505250  5967.00 580150  S896.00 5925.00 MHz
Reading Carrect Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Qver Height Degree
MHz dBuv dBim dBuV/m dBuvim dB Detector cm degree  Comment
1 5850.000 4730 G924 56.54 12220 -6566 peak
2 5855.000 46.43 9.26 55.69 11080 -55.11 peak
3 5875000 4562 9.36 5498 10520 -50.22 peak
4" 5925.000 46.04 9.61 55.65 68.20 -12.55 peak

HY- FCC Part 15, Subpart E Ver.1.0
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HORIZONTA
Radiated Emission
800 dRuWim
FCC PK1
FCC A1
1
1
30
-0
1000.000 2000 3000 [MHz] 5000 GOOD 7000 BO009000 14000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment
1 * 11650000 3278 10.18 42 96 7400 -31.04 peak
Radiated Emission
140.0  dBu¥/m
a
[ 1
Margin -6 d
X 52‘ it .....& T N D e
40.0
5700.000 5794.50 5809.00 58923.50 5838.00 5852.50 5367.00 5891.50 5896.00 5925.00 HH=z
Reading Correct Measure- ) Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB/m dBuv/m dBuVv/m dB Detector cm degree  Comment
1 5860000 47.05 9.24 56.29 12220 -B591 peak
2 5855000 4675 926 56.01 11080 -5479 peak
3 5875000 4538 9.36 5474 10520 -50.46 peak
4 5925000 4686 9.61 56.47 6820 -11.73 peak
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| Above 1G (1GHz~18GHz) |

Test mode: 11N20MIMO Test Channel:36

VERTICAL

Radiated Emission

200 dRuV/m
FCC PK1
FCC AV¥1
1
X
30
-20
1000.000 2000 Jooo [MHz] 5000 600D 7OOOD ©0009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuVim dB Detector cm degree  Comment
1% 10360000 3462 921 4383 6820 -2437 peak

12000  dBuV/m

Radiated Emission

T

20.0
4500.000 4571.00 464200 4713.00 479400 485500 492600  4997.00  5068.00 5210.00 MHz
Reading Cormrect Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuVim dB Detector cm degree  Comment
1 4500.000 36.88 77 4405 68.20 -24.15 peak
2" 51650.000 4220 917 51.37 68.20 -16.83 peak
Page 43/ 266 Report No.: RF230720005-02-001
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HORIZONTA
Radiated Emission
800 dBuVim
FCC PK1
FCC AV¥1
1
A
30
-0
1000.000 2000 Jooo [MHz] 5000 600D 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment
1 * 10360.000 33.02 921 4223 68.20 -2597 peak

1200 dBu¥/m

Radiated Emission

200
4500.000 4571.00 464200 4713200 470400 495500 492600  4997.00  50GE.00 5210.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuv/im dB Detectar cm degree Comment
1 4500.000 37.69 717 44 86 68.20 -2334 peak
2 5150.000 41.69 917 50.86 6820 -17.34 peak
HY- FCC Part 15, Subpart E Ver.1.0 Page 44 / 266 Report No.: RF230720005-02-001



: Hj L B
~ HAIYUN

| Above 1G (1GHz~18GHz) |  Test mode: 11N20MIMO Test Channel:40

VERTICAL

Radiated Emission

800 dBuvim
FCC PK1
FCC Awl
1
k3
30
-20
1000.000 2000 3000 [MHz] S000 G0OD 700D GO003000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuv/m dB Detector cm degree  Comment
1" 10400.000 3645 9.26 4571 §8.20 -2249 peak
HORIZONTA
Radiated Emission
o0 4dBdvim
FCC PK1
FCC AWl
1
X
30
-20
1000.000 2000 3000 [MHz] 5000 G000 7000 @000300D 13000000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment

1" 10400.000 3494 9.26 4420 68.20 -24.00 peak
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Above 1G (1GHz~18GHz) | Test mode: 11N20MIMO Test Channel:48
VERTICAL
Radiated Emission
00 dBuVim
FCC PK1
FCLC AVl
1
b
30
-20
1000.000 2000 3000 (MHz) 5000 6000 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuVv dB/m dBuVim dBuVim dB Detector cm degree  Comment
1* 10480.000 36.74 9.37 46.11 66.20 -22.09 peak
HORIZONTA
Radiated Emission
0.0 dRuV/m
FCC PK1
FCC Av1
1
b
30
-20
1000.000 a1 11 11] 3000 [MHz] S000 GOOD FOOO 860003000 15000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor  ment Limit  Over Height Degree
MHz dBuv dB/m dBuV/m dBuV/m dB Detector cm degree  Comment

1* 10480.000 36.04 9.37 4541 6820 -22.79 peak
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| Above 1G (1GHz~18GHz) |

Test mode: 11N20MIMO

Test Channel:52

VERTICAL

Radiated Emission

800 dBuVim
FCC PK1
FCC A¥1
1
b
30
-20
1000.000 2000 3000 [MHz] 5000 G0OD 7OOD ©00093000 13000. 000
Reading Correct Measure- o Antenna Table
MNo. Mk. Freq. level Factor  ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuVim dB Detector cm degree  Comment
1" 10520000 3563 9.41 45.04 6820 -2316 peak
HORIZONTA
Radiated Emission
800 dBuVim
FCC PK1
FCC AVl
X
30
=20
1000.000 2000 3000 [MHz] 5000 GOOD 7000 Q0009000 18000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuV/m dBuvim dB Detector cm degree  Comment
1" 10520000 3533 941 4474 68.20 -2346 peak
HY- FCC Part 15, Subpart E Ver.1.0 Page 47 / 266 Report No.: RF230720005-02-001
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| Above 1G (1GHz~18GHz) |

Test mode: 11N20MIMO

Test Channel:56

VERTICAL
Radiated Emission
200 dBuVim
FCC PK1
FCC AV1
X
30
-20
1000.000 2000 3Jo0o [MHz] 5000 GOOD 700D @0009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuY dB/m dBuvim dBuvim dB Detector cm degree  Comment
1" 10560.000 3512 046 4458 68.20 -2362 peak
HORIZONTA
Radiated Emission
00 d4dBuVim
FCC PK1
FCC AVl
;
®
30
-20
1000.000 zo0o 3000 [MHz] 5000 G0OD VOO0 S0003000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuY dB/m dBuvim dBuvim dB Detector cm degree  Comment
1" 10560.000 3436 9.46 43.82 68.20 -2438 peak
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| Above 1G (1GHz~18GHz) |

Test mode: 11N20MIMO

Test Channel:64

VERTICAL
Radiated Emission
00 dRuVWim
FCC PK1
FCC AWl
1
®
30
-20
1000.000 2000 3000 (MHz) 5000 600D 7000 60009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuY dB/m dBuVim dBuV/m dB Detector cm degree  Comment
1 * 10640000 37.41 958 45 .99 7400 -2701 peak
Radiated Emission
120.0  dBuV/m
FCC PE1
70
FCC AV
1
20.0
5200000 5316.00 5332.00 5340.00 5364.00 5390.00 5396.00 5412.00 542000 5450.00 MH=z
Reading Correct Measure- o Antenna Table
No. Mk. Freg.  Level  Factor ment Limit ~ Qver Height Degree
MHz dBuv dBim dBuv/m dButim dB Detector cm degree  Comment
1 5350.000 327.00 9.30 46.30 6820 -2190 peak
2 5460.000 32612 9.31 4543 6820 -2277 peak
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HORIZONTA
Radiated Emission
1200  dBuVim
FCC PKA
70
/ FCC A1
1 2
20.0
5300.000 5316.00 533200 534800 536400  5380.00 539600 541200  5420.00 5460.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dBim dBuv/m dBuvim dB Detector cm degree  Comment
1 5350.000 3643 9.30 4573 68.20 -2247 peak
2 5460.000 36.71 9.31 46.02 68.20 -22.18 peak
Radiated Emission
800  dBuv/m
FCC PK1
FCC AV1
1
®
30
-20
1000.000 2000 3000 (MHz) 5000 6000 7000 60009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuV/m dBuVim dB Detector cm degree  Comment
1" 10640000 3593 958 4551 7400 -2849 peak
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| Above 1G (1GHz~18GHz) |

Test mode: 11N20MIMO

Test Channel:100

VERTICAL

Radiated Emission

80.0  dRuV/m
FCC PK1
FCC AV1
1
¥
30
20
1000.000 2000 3000 (MHz) 5000 6000 7000 60009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuv/m dB Detector cm degree  Comment
1" 11000000 3540 10.18 45.58 74.00 -2842 peak
Radiated Emission
1200 dBuVim
70 FCC PK1
C AV
2
20.0
5350.000 5366.00 5396.00 540400 542200 544000 545000 547600  5494.00 5530.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Qver Height Degree
MHz dBuv dB/m dBuv/m dBuvim dB Detector cm degree  Comment
1 5350.000 3565 9.30 44 95 68.20 -23.25 peak
2 5460.000 3563 9.31 44 94 68.20 -23.26 peak

HY- FCC Part 15, Subpart E Ver.1.0
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HORIZONTA
Radiated Emission
800 dBuvim
FCC PK1
FCC AWl
X
30
-20
1000.000 2000 3Jooo [MHz] 5000 G000 7000 @0003000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree

MHz dBuv

dBuvim dBuvim dB Detector cm degree  Comment

1" 11000.000 3442

4460 7400 -2940 peak

12000 dBu¥/m

Radiated Emission

70 FCC PR
FCE AV
2
200
5350.000 5360.00  5306.00 542200  5440.00 545000 547600  5494.00 5530.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree

MHz dBuV

dBuv/m dBu'/m dB Detector cm degree  Comment

1 5350.000 3550

44.80 68.20 -2340 peak

2" 5460.000 27.51

46.82 68.20 -21.38 peak

HY- FCC Part 15, Subpart E Ver.1.0
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Above 1G (1GHz~18GHz) | Test mode: 11N20MIMO Test Channel:116
VERTICAL
Radiated Emission
Mmoo dBuVim
FCC PK1
FCC A¥1
1
*
30
=20
1000.000 2000 3000 {MHz] 5000 GOOD 7000 ©0009000 16000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuV/m dBuVim dB Detector cm degree  Comment
T 11160000 3603 988 45.91 7400 -2809 peak
HORIZONTA
Radiated Emission
200 dBuVim
FCC PK1
FCC A¥1
1
=
30
=20
1000.000 2000 3000 [MHz] 5000 GOOD 7000 80009000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuW/m dBuV/m dB Detector cm degree  Comment

1 * 11160.000 3512 0.88 45.00 7400 -2000 peak
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| Above 1G (1GHz~18GHz) |  Test mode: 11N20MIMO Test Channel: 140
VERTICAL
Radiated Emission
800 dBuV/m
FCC PK1
FCC AVI
1
¥
30
-0
1000.000 zo0o0 Jooo [MHz] 5000 600D YO0OOD Q00039000 143000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuv/m dB Detector cm degree  Comment
1" 11400000 34564 9.43 44.07 7400 -2093 peak
HORIZONTA
Radiated Emission
00 dBEuVim
FCC PK1
FCC AV1
1
¥
30
-0
1000.000 2000 3000 (MHz) 5000 600D 7000 60009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuv/m dBuvim dB Detector cm degree  Comment

1" 11400.000 33.81 043 4324 7400 -30.76 peak
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| Above 1G (1GHz~18GHz) |  Test mode: 11N20MIMO Test Channel: 149
VERTICAL
Radiated Emission
80.0 dBuV/m
FCC PK1
FCC AW1
1
o
30
-20
1000.000 2000 3000 [MHz] S000 G000 7000 40009000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment

1" 11490.000 33.70 9.70 43.40 7400 -2060 peak

Radiated Emission
1400 dBu¥/m

FCC 5G BAND4
Margn—t-dbB
0
/ 4
2 3
B bR STl RPN, »
40.0
5650.000 5661.00 567200 568300 569400 570500 571600 572700  5730.00 5760.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuv/m dBuvim dB Detector cm degree  Comment
17 5660.000 4697 9.16 56.13 6820 -12.07 peak
2 5700.000 47.09 9.10 56.19 105.20 -49.01 peak
3 5720.000 47.09 9.08 56.17 110.80 -54.63 peak
4 5725000 5015 9.08 5923 12220 -62.97 peak
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Radiated Emission
80.0  dRuVim
FCC PK1
FCC AV1
1
X
30
-20
1000.000 2000 Jooo [MHz] 5000 GO0OD FOOO G0003000 14000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuV/m dB Detector cm degree  Comment
T 11490.000 33.06 9.70 4276 74.00 -31.24 peak

1400 dBuV/m

Radiated Emission

a0

FCC 5G BAND4

Margm—=tdb

40-:950_000 5661.00 567200 5G02.00 569400 570500 571600 5727.00  5738.00 5760.00 HMHz
Reading (Correct Measure- Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuv/m dBuVim dB Detector cm degree  Comment
1" 5650.000 46.72 9.16 5588 68.20 -12.32 peak
2 5700.000 4649 9.10 5569 10520 -4961 peak
3 5720.000 4837 9.08 5745 11080 -53.35 peak
4 5725000 52.89 9.08 61.97 12220 -60.23 peak
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| Above 1G (1GHz~18GHz) | Test mode: 11N20MIMO Test Channel:157

VERTICAL

Radiated Emission

200 dBuVim
FCC PK1
FCC AWl
1
X
30
-20
1000.000 2000 3000 [MHz] 5000  G0DD VOOD ©0003000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment
1" 11570000 3504 994 44 98 7400 -2902 peak
HORIZONTA
Radiated Emission
Mo dBuVim
FCC PK1
FCC AVI
1
®
30
-20
1000.000 2000 3000 [MHz) 5000 GOOD 7000 60003000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuVim dB Detector cm degree  Comment

1" 11570.000 3348 0.94 4342 7400 -30.58 peak
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| Above 1G (1GHz~18GHz)

Test mode: 11N20MIMO

Test Channel:165

VERTICAL
Radiated Emission
800 dBuVim
FCC PK1
FCC AWl
30
-20
1000.000 2000 3000 [MHz] 5000 GOOD 7000 0003000 14000000
Reading Correct Measure- o Antenna  Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dBim dBuVim dBuvim dB Detector cm degree  Comment
1 11650.000 3411 10.18 44 29 7400 -2971 peak
Radiated Emission
140.0 dBu¥/m
30
40.0
57B0.000 5794.50 5809.00 5823 50 58398.00 5852 50 5867.00 5861.50 5896.00 592500 MH=z
Reading Cormrect Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment
1 5850.000 4660 9.24 55.84 12220 -66.36 peak
2 5855000 4717 9.26 56.43 110.80 -54.37 peak
3 5875000 4669 9.36 56.05 106.20 -49.15 peak
4 5925000 46.32 9.61 5593 68.20 -12.27 peak
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HORIZONTA
Radiated Emission
800 dBuVim
FCC PK1
FCC AWl
1
=
30
-0
1000.000 2000 Jooo [MHz] S000 600D YO0O0D 0003000 14000. 000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dB/m dBuVim dBuVY/m dB Detector cm degree  Comment

1" 11650.000 33.30 10.18 43.48 7400 -30.52 peak

Radiated Emission
140.0 dBu¥/m

a0

40-:7sn_um 579450  5809.00 582350 5830.00 505250 SO67.00 500150  5896.00 5925.00 MHz
Reading Correct Measure- Antenna Table
No. Mk, Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuY dB/m dBuv/m dBu¥/m dB Detector cm degree  Comment

1 5850000 4751 9.24 56.75 12220 -6545 peak
2 5855000 4574 9.26 55.00 11080 -5580 peak
3 5875000 4525 9.36 54 61 10520 -50.59 peak
4" 5925000 4613 9.61 5574 6820 -1246 peak
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Above 1G (1GHz~18GHz)

Test mode: 11N40MIMO

VERTICAL
Radiated Emission
800 dBuVIm
FCC PK1
FCC AV1
1
®
30
-20
1000.000 2000 3000 [MHz) 5000 GOOD 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuV dB/m dBuv/m dBuV/m dB Detector cm degree  Comment
1" 10380.000 3452 9.24 43.76 68.20 -2444 peak
Radiated Emission
120.0  dBu¥/m
70 CC] PE1
FOC av1
e fearke ogupo et et st g e ot R AT e e bt j
20.0
4500000 4571.00 464200  4713.00 478400 485500 492600  4997.00  5068.00 5210.00 HHz
Reading Correct Measure- o Antenna  Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment
1 4500.000 37.15 747 44 .32 68.20 -23.88 peak
2 5150.000 4256 917 51.73 6820 -1647 peak

HY- FCC Part 15, Subpart E Ver.1.0
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HORIZONTA
Radiated Emission
20.0  dBuV/m
FCC PK1
FCC AVl
k
30
-20
1000.000 2000 2000 [MHz) 5000 GODO 7000 00009000 18000000
Reading Correct Measure- o Antenna Table
No. Mk. Fregq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuV dB/m dBuv/m dBuV/m dB Detector cm degree  Comment
1 *  10380.000 3356 9.24 42.80 68.20 -2540 peak
Radiated Emission
1200 dBu¥/m
70 CC| Pr1
FEC AVl
B o 1AL At b st ety oty rin s dyteioted W
20.0
4500.000 4571.00  4G4200 471200 470400 405500 492600  4997.00  5060.0D £210.00 HHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuVim dBuv/m dB Detector cm degree  Comment
1 4500000 37497 717 45.14 6820 -23.06 peak
2" 5150.000 4264 917 51.81 6820 -16.39 peak

HY- FCC Part 15, Subpart E Ver.1.0
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| Above 1G (1GHz~18GHz) |

Test mode: 11N40MIMO

Test Channel:46

VERTICAL
Radiated Emission
200 dBuVim
FCC PK1
FCC AWl
1
X
30
-20
1000.000 2000 3000 [MHz) 5000 GOOD YOOO G00093000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Fregq. Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuv/m dB Detector cm degree  Comment
1" 10460.000 3548 934 44 80 6820 -2340 peak
HORIZONTA
Radiated Emission
200 dRuV/m
FCC PK1
FCC A¥1
1
>
30
-20
1000.000 2000 3000 [MHz] 5000 600D 7000 90009000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuVim dB Detector cm degree  Comment
1 * 10460000 3375 934 43.09 68.20 -2511 peak
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Above 1G (1GHz~18GHz) | Test mode: 11N40MIMO Test Channel:54
VERTICAL
Radiated Emission
200 dBuVim
FCC PK1
FCC AWl
1
¥
30
20
1000.000 2000 3000 [MHz] 5000 GO0OD 70OOO 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freg. level  Factor ment Limit  Over Height Degree
MHz dBuV dB/m dBuY/m dBuV/m dB Detectaor cm degree  Comment
1% 10540000 3440 944 43.84 6820 -2436 peak
HORIZONTA
Radiated Emission
800 dBuVim
FCC PK1
FCC AVl
1
F
30
-20
1000.000 2000 3000 [MHz] 5000 G0OD 7000 80009000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuVim dB Detector cm degree  Comment

1* 10540.000 33.04 0.44 4248 68.20 -2572 peak
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| Above 1G (1GHz~18GHz) |

Test mode: 11N40MIMO Test Channel:62

VERTICAL

Radiated Emission

0.0 dBuVim
FCC PK1
FCC AWl
%
30
-20
1000.000 2000 3000 [MHz] 5000 G000 7000 G0003000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuVim dB Detector cm degree  Comment

1" 10620.000 3475 9.54

4429 7400 -29971 peak

Radiated Emission

120.0  dBu¥/m

FCC P

70
FCC A1

1
buspos ettt R AT A A A AT I A Ao TR
20,0
5340.00 536400 538000 539600 5412.00 542000 S460.00 HMH=z

5300000 5316.00 533200

Reading Correct
No. Mk. Freq. Level Factor

Measure- o Antenna Table
ment Limit ~ Over Height Degree

dBuvim dBu¥im dB Detector cm degrez  Comment

MHz dBuv dBim
1 5350.000 38.63 9.30 47.93 68.20 -20.27 peak
2 5460.000 35.33 9.31 4464 68.20 -23.56 peak

HY- FCC Part 15, Subpart E Ver.1.0

Page 64 / 266 Report No.: RF230720005-02-001



: Hj L B
~ HAIYUN

HORIZONTA

Radiated Emission

20 dBuVim
FCC PK1
FCC A¥1l
1
X
30
-£0
1000.000 2000 3000 [MHz] 5000 G000 7000 G0009000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuVim dB Detector cm degree  Comment

1* 10620.000 3437 0.54 43.91 7400 -30.09 peak

Radiated Emission

12000  dBuV/m

FCC PK1
70
FCC A1
1 =
2000
5428.00 546000 HHz

5300.000 5316.00 533200 5340.00 5364.00 5380.00 5336.00 5412.00

Reading Correct Measure- Antenna Table

No. Mk. Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuVv dB/m dBuv/m dBuV/m dB Detector cm degree  Comment
1 5350.000 37.82 9.30 47.12 68.20 -21.08 peak
2 5460.000 36.34 9.31 4565 68.20 -2255 peak
Page 65 / 266 Report No.: RF230720005-02-001
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| Above 1G (1GHz~18GHz) |

Test mode: 11N40MIMO

Test Channel:102

VERTICAL
Radiated Emission
0.0 dBuVim
FCC PK1
FCC A¥1
.
k3
30
-20
1000.000 2000 Jooa [MHz] 5000 600D 7ODO Q0003000 145000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuVim dB Detector cm degree  Comment
1T 11020000 3516 10.15 4531 7400 -2869 peak
Radiated Emission
120.0  dBu¥/m
70 FCC PK1
FCC AV
2
i PRI o
20.0
5350000 5368.00 5386.00 5404.00 542200 5440.00 5458.00 5476.00 5494.00 5530.00 WMHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuV/m dB Detector cm degree  Comment
1 5350.000 35.14 9.30 44 44 68.20 -23.76 peak
2 5460.000 36.63 9.31 4594 6820 -2226 peak
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HORIZONTA
Radiated Emission
800 dRuV/m
FCC PK1
FCC A¥1
%
30
-20
1000.000 2000 3000 [MHz) 5000 600D 7000 60009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuV/m dBuVim dB Detector cm degree  Comment
T 11020.000 3421 10.15 44 36 7400 -2964 peak
Radiated Emission
1200  dBuV/m
70 FCC PK1
FCC AV1
2
20.0
5350000 5368.00 539600 540400 542200 544000 545800 547600 549400 5530.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuVim dB Detector cm degree  Comment
1 5350.000 3658 9.30 4588 6820 -2232 peak
2 5460.000 37.07 9.31 4638 6820 -21.82 peak
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| Above 1G (1GHz~18GHz) | Test mode: 11N40MIMO Test Channel:118
VERTICAL
Radiated Emission
800 dBuvim
FCC PK1
FCC AW1
X
30
-20
1000.000 2000 3000 [MHz] 5000 600D 7000 80009000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment
1" 11180000 3459 0.84 4443 7400 -2957 peak
HORIZONTA
Radiated Emission
00 d4dBuVim
FCC PK1
FCC AVl
1
4
30
-0
1000.000 2000 3000 [MHz] 5000 G000 7000 80009000 13000. 000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment

" 11180.000 33.19 9.84 43.03 7400 -3097 peak
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Above 1G (1GHz~18GHz) | Test mode: 11N40MIMO Test Channel:134
VERTICAL
Radiated Emission
200 dRuV/m
FCC PK1
FCC A1
X
30
=20
1000.000 2000 3Jo0o [MHz] 5000 600D TODO GO00IN0D 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuVim dB Detector cm degree  Comment
1" 11340000 3483 9.54 44 37 7400 -2963 peak
HORIZONTA
Radiated Emission
80.0 dBuV/m
FCC PK1
FCC A¥1
1
b4
30
-20
1000.000 2000 3000 [MHz] 5000 600D 7000 G0003000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuV/m dBuVim dB Detector cm degree  Comment

1" 11340000 3415 9.54 43.69 7400 -30.31 peak
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| Above 1G (1GHz~18GHz) | Test mode: 11N40MIMO Test Channel:151
VERTICAL
Radiated Emission
800 dBuV/m
FCC PK1
FCC A1
1
X
30
-20
1000.000 2000 3000 [MHz] 5000 G0OOD 7000 80009000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim  dBuVim dB Detector cm degres  Comment
1% 11510000 3545 9.76 4521 7400 -2879 peak

140.0  dBu¥/m

Radiated Emission

FCC GG BAND4

e

4ﬂ-:s]asu_nuu 5661.00 567200  5683.00  5694.00 570500 571600 5727.00  5739.00 5760.00 MHz
Reading (Correct Measure- Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuv dBim dBuvim dBuVim dB Detector cm degrez  Comment
1 5650.000 4563 9.16 5479 68.20 -13.41 peak
2 5700.000 46.00 9.10 55.10 10520 -50.10 peak
3 5720.000 47.59 9.08 56.67 110.80 -54.13  peak
4 5725000 4727 9.08 56.35 12220 -65.85 peak

HY- FCC Part 15, Subpart E Ver.1.0
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HORIZONTA
Radiated Emission
a0 dBuVim
FCC PK1
FCC A¥1
X
30
-20
1000.000 2000 Jooa [MHz] 5000 G0OD 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Qver Height Degree
MHz dBuv dB/mi dBuVi/m dBuV/m dB Detector cm degree  Comment
1T * 11510000 3458 a76 44 34 7400 -2966 peak

140.0  dBuV/m

Radiated Emission

FCC 5G BAND 4
Margm =t db
a0
\ bl . . & 3
40,0
5650.000 5661.00 6567200 5603.00 569400 570500 571600 572700  5738.00 5760.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuVY dB/m dBuv/m dBu'/m dB Detector cm degree  Comment
1 5650.000 46.58 9.16 55.74 68.20 -12.46 peak
2 5700.000 4750 9.10 56.60 10520 -4860 peak
3 5720000 4692 9.08 56.00 110,80 -5480 peak
4 5725000 4778 9.08 56.86 12220 -6534 peak

HY- FCC Part 15, Subpart E Ver.1.0
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| Above 1G (1GHz~18GHz) |  Test mode: 11N40MIMO Test Channel:159

VERTICAL

Radiated Emission

00 dBuVim
FCC PK1
FCC A¥1
1
X
30
=20
1000.000 2000 Jooo [MHz] S000 GOOD VOOO 0003000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Gver Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment

17 11500.000 37.32 9.99 47.31 7400 -26.69 peak

Radiated Emission
1400  dBu¥/m

a0

Wargin -6 d
R 2 o :
10.0
5700.000 579450 500000 502360 683000 685260 506700 5001650 589600 5926.00 MH=
Reading Correct Measure- Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuV dB/im dBuY/m dBuVvim dB Detector cm degree Comment
1 5850.000 4544 9.24 54 68 12220 -67.52 peak
2 5855000 4612 9.26 5538 110.80 -55.42 peak
3 5875.000 46.04 9.36 5540 10520 -49.80 peak
4 5925000 46.30 9.61 55.91 6820 -12.20 peak
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HORIZONTA

Radiated Emission

Mmoo dBuVim
FCC PK1
FCC A¥1
1
®
30
=20
1000.000 2000 3000 [MHz] 5000 GODD 7000 80009000 13000. 000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuV/m dBuVim dB Detector cm degree  Comment

1" 11580.000 36.07 9.99 46.06 7400 -2794 peak

Radiated Emission
140.0 dBuV/m

0
1ud 3 PO SO
40.0
5700.000 5734.50 5009.00 502150 503000 505250  SOG7.00 500150  S096.00 5925.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuVim dBuVfm dB Detector cm degree  Comment

1 5850000 4566 9.24 5490 12220 -67.30 peak
2 5855000 4609 9.26 55.35 110.80 -5545 peak
3 5875000 4567 9.36 55.03 105.20 -50.17 peak
4" 5925000 46.24 9.61 55.85 68.20 -12.35 peak
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| Above 1G (1GHz~18GHz) |

Test mode: 11AC20MIMO Test Channel:36

VERTICAL
Radiated Emission
0 dBuVim
FCC PK1
FCC A¥1
1
-
30
-20
1000.000 2000 3000 [MHz] 5000 600D 7000 60009000 13000. 000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor  ment Limit  Qver Height Degree
MHz dBuv dBim dBuv/im  dBuVim dB Detector cm degree  Comment
1* 10360.000 36.25 921 4546 66820 -2274 peak

Radiated Emission

1200  dBuV/m
70 HCC|
FOC AV
]
P Mo o sttty b s bbb W
20.0
4500.000 4571.00 464200  4713.00 470400 405500 492600  4997.00  5068.00 5210.00 HH=z
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dBim dBuv/m dBuvim dB Detector cm degrez  Comment
1 4500.000 41.86 717 49.03 68.20 -19.17 peak
2 5150.000 4274 917 51.91 6820 -16.29 peak
HY- FCC Part 15, Subpart E Ver.1.0 Page 74 / 266 Report No.: RF230720005-02-001
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HORIZONTA
Radiated Emission
200 dRuV/m
FCC PK1
FCC AVl
1
X
30
20
1000.000 2000 3000 [MHz) 5000 GOOD 7000 €0009000 12000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuv/m dBuV/m dB Detector cm degree  Comment
1 * 10360000 3503 921 44 24 6820 -2396 peak
Radiated Emission
1200 dBuV/m
70 HCC)
FGC AV
W
20,0
4500.000 4571.00  4G42.00  4713.00  4704.00 495500  492G.00  4997.00  S0GO.00 5210.00 MH=z
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB/im dBuvim dBuVvim dB Detector cm degree  Comment
1 4500000 37.70 77 44 87 68.20 -23.33 peak
2 5150000 4269 9.17 51.86 68.20 -16.34 peak

HY- FCC Part 15, Subpart E Ver.1.0

Page 75/ 266

Report No.: RF230720005-02-001



: Hj L B
~ HAIYUN

Above 1G (1GHz~18GHz) | Test mode: 11AC20MIMO Test Channel:40
VERTICAL
Radiated Emission
0.0 dBuWim
FCC PK1
FCC AW1
X
30
-20
1000.000 2000 3Jo0o [MHz] 5000 G000 70OO 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuV dBim dBuWi/m dBuVim dB Detector cm degree  Comment
1 * 10400.000 3521 926 44 47 6820 -2373 peak
HORIZONTA
Radiated Emission
00 dBEuim
FCC PK1
FCC AVl
1
®
30
-20
1000.000 2000 Jono [MHz] 5000 G000 7000 Q0003000 13000. 000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment

1" 10400.000 3464 9.26 43.90 6820 -2430 peak
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Above 1G (1GHz~18GHz) | Test mode: 11AC20MIMO Test Channel:48
VERTICAL
Radiated Emission
800  dBuV/m
FCC PK1
FCC AV
%
30
=20
1000.000 2000 Jooo [MHz] 5000 GO0OD 7FOOO G0003000 14000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuvim dB Detector cm degree  Comment
1" 10480000 34.90 9.37 4427 68.20 -23.93 peak
HORIZONTA
Radiated Emission
800 dBuVim
FCC PK1
FCC AW1
1
=
30
-0
1000.000 2000 3000 [MHz] 5000 G000 7000 80009000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuVim dB Detector cm degree  Comment

1 * 10480.000 33.85 9.37 43.22 §8.20 -2498 peak
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| Above 1G (1GHz~18GHz)

| Test mode: 11AC20MIMO

Test Channel:52

VERTICAL
Radiated Emission
200 dRuVim
FCC PK1
FCC AWl
1
b3
30
-20
1000.000 2000 3000 [MHz] 5000 G0OOD 7000 80009000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. level Factor ment Limit ~ Over Height Degree
MHz dBuv dB/mi dBuVim dBuW/m dB Detector cm degree  Comment
1% 10520000 3549 941 44 90 6820 -2330 peak
HORIZONTA

Radiated Emission

800 dBuVim
FCC PK1
FCC AWl
1
X
30
-0
1000.000 2000 3000 [MHz] 5000 GOOD 7000 80003000 13000. 000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor  ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuV/m dB Detector cm degree  Comment
1 * 10520.000 3436 941 4377 68.20 -2443 peak
HY- FCC Part 15, Subpart E Ver.1.0 Page 78 / 266 Report No.: RF230720005-02-001
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| Above 1G (1GHz~18GHz) |  Test mode: 11AC20MIMO Test Channel:56
VERTICAL
Radiated Emission
800 dBuv/m
FCC PK1
FCC AY1
1
X
30
-20
1000000 2000 3000 [MHz] 5000 GOOD 7000 80003000 15000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor  ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuVim dB Detector cm degree  Comment
1" 10560.000 3546 9.46 4492 68.20 -23.28 peak
HORIZONTA
Radiated Emission
800 dBuVim
FCC PK1
FCLC AVl
p
X
30
-20
1000.000 2000 3000 [MHz] 5000 600D 7000 40003000 13000, 000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment

1" 10560.000 34.30 9.46 4376 68.20 -2444 peak
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| Above 1G (1GHz~18GHz) |

Test mode: 11AC20MIMO

VERTICAL

Radiated Emission

800  dBuV/m
FCC PK1
FCC AVI
1
b4
30
-20
1000.000 2000 3000 [MHz) 5000 600D 7000 60009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk.  Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuv/m dB Detector cm degree  Comment
1 * 10640.000 36.90 9.58 46.48 7400 -2752 peak
Radiated Emission
1200 dBu¥/m
FCC PK1
70
FCC AV1
1
20.0
5300.000 5316.00 533200 5ME.00 536400 5300.00 5396.00 541200  5428.00 5460.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment
1" 5350.000 36.28 9.30 4568 68.20 -22.52 peak
2 5460.000 36.03 9.31 4534 68.20 -22.86 peak

HY- FCC Part 15, Subpart E Ver.1.0
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HORIZONTA
Radiated Emission
800 dRW/m
FCC PK1
FCC AVI
1
®
30
-20
1000.000 2000 3000 [MHz) 5000 GOOD 7000 60009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuY dB/m dBuvim dBuvim dB Detector cm degree  Comment
1" 10640.000 3598 9.58 4556 74.00 -2844 peak
Radiated Emission
1200  dBuV/m
FCC PK1
70
FCC AW1
1
20.0
5300.000 531600 533200 5340.00 536400 530000 539600 541200 542000 546000 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Cver Height Degree
MHz dBuv dB/m dBuvim dButim dB Detector cm degree  Comment
10* 5350.000 3622 9.30 4552 6820 2268 peak
2 5460.000 3588 9.3 4519 6820 -2301 peak
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Above 1G (1GHz~18GHz)

Test mode: 11AC20MIMO

Test Channel:100

VERTICAL
Radiated Emission
800  dBuV/m
FCC PK1
FCC AV
1
X
30
20
1000.000 2000 3000 (MHz) 5000 600D 7000 80009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuV/m dB Detector cm degree  Comment
1* 11000.000 3482 10.18 45.00 7400 2900 peak
Radiated Emission
1200 dBu¥im
70 FCC PK1
C AV
2
20.0
5350.000 5360.00 538600 5404.00 542200 5440.00 545800 547600 549400 5530.00 MH=
Reading Correct Measure- o Antenna Table
No. Mk. Freg. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuV/m dB Detector cm degree  Comment
1 5360.000 3588 9.30 4518 6§8.20 -23.02 peak
2 5460.000 3727 9.31 46.58 68.20 -21.62 peak
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HORIZONTA
Radiated Emission
20.0  dRuV/m
FCC PK1
FCC AY1
X
30
-20
1000.000 2000 3000 [MHz] 5000 GOOD 7000 60009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuV dB/m dBuVim dBuVim dB Detector cm degree  Comment
1 * 11000000 3444 10.18 4462 7400 -2938 peak
Radiated Emission
120.0  dBu¥/m
70 FCC PK1
FCh, Av1
z
20.0
5350.000 5368.00 539600 540400 542200 5440.00 5458.00 G5476.00  5494.00 5530.00 HH=
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuv/m dBu'/m dB Detector cm degree  Comment
1 5350.000 36.39 9.30 45.69 68.20 -2251 peak
2" 5460.000 3649 9.31 45.80 68.20 -2240 peak
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| Above 1G (1GHz~18GHz) | Test mode: 11AC20MIMO Test Channel:116
VERTICAL
Radiated Emission
00 d4dBuVim
FCC PK1
FCC AVl
1
®
30
-0
1000.000 2000 3000 [MHz] 5000 GOOD 7OOO 60009000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment
1" 11160.000 37.02 0.88 46.90 7400 -27.10 peak
HORIZONTA
Radiated Emission
800 dBV/m
FCC PK1
FCC A1
1
"
30
-0
1000.000 2000 3000 {MHz] 5000 GOOD 7000 60003000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuY/m dBuV/m dB Detector cm degree  Comment

T 7 11160.000 3531 9.88 4519 7400 -28.81 peak

HY- FCC Part 15, Subpart E Ver.1.0 Page 84 / 266 Report No.: RF230720005-02-001



: Hj L B
~ HAIYUN

| Above 1G (1GHz~18GHz) |  Test mode: 11AC20MIMO Test Channel: 140
VERTICAL
Radiated Emission
00 dBuVim
FCC PK1
FCC A¥1
1
X
30
=20
1000.000 2000 3000 [MHz] 5000 G0OD 7000 60009000 13000000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment
1" 11400000 3465 043 4408 7400 -2992 peak
HORIZONTA
Radiated Emission
0.0 dBuVim
FCC PK1
FCC Awl
1
X
30
-20
1000.000 2000 3000 [MHz] 5000 600D 700D 80009000 13000. 000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment

1" 11400.000 3441 943 43.84 7400 -30.16 peak
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Above 1G (1GHz~18GHz)

Test mode: 11AC20MIMO

Test Channel:149

VERTICAL
Radiated Emission
800 dRuV/m
FCC PK1
FCC AV1
1
X
30
-20
1000.000 2000 3000 (MHz) 5000 G000 7000 60009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuv/m dBuv/m dB Detector cm degree  Comment
T 11490.000 3531 970 45.01 74.00 -2899 peak
Radiated Emission
140.0  dBu¥/m
FCC 5G BAND4
Margm=tdB
0
/ |
Bt bt ot s, " b i :
40.0
5650.000 5661.00 567200  5683.00 569400 570500 571600 572700  5736.00 5760.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit  Over Height Degree
MHz dBuv dBim dBuvim dBuVim dB Detector cm degree  Comment
1 5650.000 46.37 9.16 55.53 68.20 -12.67 peak
2 5700.000 45.85 9.10 54.95 105.20 -50.25 peak
3 5720.000 47.32 9.08 56.40 110.80 -54.40 peak
4 5725000 4914 9.08 58.22 12220 -63.98 peak
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HORIZONTA
Radiated Emission
800 dBuVim
FCC PK1
FCC Av1
1
b
30
=20
1000.000 2000 3000 [MHz] 5000 GODD 7000 S0009000 13000000
Reading Correct Measure- o Antenna Table
No. Mk Freq. Level Factor ment Limit  Over Height Degree
MHz dBuv dB/m dBuVim dBuvim dB Detector cm degree  Comment

17 11490.000 3448 9.70 4418 7400 -2982 peak

Radiated Emission
140.0  dBu¥/m

FCC %G BAND 4

Margm=t-di

4"-:950_0[.] 5661.00 667200 668300 5694.00 570500 571600 572700  5738.00 5760.00 HH=z
Reading Correct Measure- Antenna Table
Mo. Mk. Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuV/m dBu¥/m dB Detector cm degree  Comment

1" 5650.000 4569 9.16 5485 68.20 -13.35 peak
2 5700.000 4585 9.10 5495 10520 -50.25 peak
3 5720.000 4727 9.08 56.35 110.80 -54.45 peak
4 5725000 4954 9.08 58.62 12220 -63.58 peak
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| Above 1G (1GHz~18GHz)

| Test mode: 11AC20MIMO

Test Channel:157

VERTICAL
Radiated Emission
800 dBuVim
FCC PK1
FCC AWl
1
=
30
-20
1000.000 2000 3000 [MHz] 5000 GOOD 7000 0003000 14000000
Reading Correct Measure- o Antenna  Table
No. Mk. Freq.  Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuVim dBuv/m de Detector cm degree  Comment
1 11570000 3574 994 45 68 7400 -2832 peak
HORIZONTA
Radiated Emission
200  dRuWim
FCC PK1
FCC AY1
1
X
30
-20
1000.000 2000 3000 [MHz] 5000 G000 700D 80009000 13000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level  Factor ment Limit  Over Height Degree
MHz dBuV dB/m dBuV/m dBuV/m dB Detector cm degree  Comment
1" 11570.000 3410 9.94 44.04 74.00 -2996 peak
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Above 1G (1GHz~18GHz)

Test mode: 11AC20MIMO

Test Channel:165

VERTICAL

200 dBuV¥im

Radiated Emission

FCC PK1
FCC AV1
1
®
30
-20
1000.000 2000 3000 (MHz) 5000 600D 7000 60005000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq.  Level Factor  ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment
1% 11650.000 33.19 10.18 43.37 7400 -3063 peak
Radiated Emission
140.0  dBu¥/m
0
40.0
5780.000 579450  5809.00 582350 5830.00 585250 5067.00 509150  5896.00 5925.00 MHz
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dBim dBuvim dBuVim dB Detector cm degree  Comment
1 5850.000 46.93 9.24 56.17 12220 -66.03 peak
2 5855.000 46.21 9.26 55.47 110.80 -55.33 peak
3 5875.000 46.34 9.36 55.70 105.20 -4950 peak
4 5925000 4599 9.61 55.60 68.20 -12.60 peak
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HORIZONTA
Radiated Emission
0o JdBuVim
FCC PK1
FCC AVl
1
=
30
-£0
1000.000 2000 3000 MHz) 5000 GOOD 7000 60009000 16000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuvim dB Detector cm degree  Comment

17 11650.000 3254 10.18 4272 7400  -31.28 peak

Radiated Emission
1400  dBu¥/m

a0

4“-:790-0m 5794.50  5009.00 502250 5030.00 505250 GOG7.00 5001.50  5096.00 5925.00 MHz
Reading Correct Measure- Antenna Table
No. Mk.  Freq.  Level Factor ment Limit ~ Over Height Degree
MHz dBuv dBim dBuVim dBu¥/m dB Detector cm degrez  Comment
1 5850000 46.84 9.24 56.08 12220 -66.12 peak
2 5855000 4696 9.26 5622 11080 -5458 peak
3 5875000 46.34 9.36 5570 105.20 -4950 peak
47 5925000 46.54 9.61 56.15 68.20 -12.05 peak
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| Above 1G (1GHz~18GHz)

Test mode: 11AC40MIMO

Test Channel:38

VERTICAL
Radiated Emission
200  dRul/m
FCC PK1
FCC AV1
1
X
30
-20
1000.000 2000 3000 [MHz] 5000 600D 7000 60009000 18000.000
Reading Correct Measure- o Antenna Table
No. Mk. Freq  Level Factor ment Limit ~ Over Height Degree
MHz dBuv dB/m dBuvim dBuV/m dB Detector cm degree  Comment
1 * 10380.000 3738 9.24 46.62 68.20 -21.58 peak
Radiated Emission
1200 dBu¥/m
70 CQ PE1
C AVl
20.0
4500.000 4571.00 464200 471300  4704.00 485500 4926.00  4997.00  5068.00 5210.00 HH=z
Reading Correct Measure- o Antenna Table
No. Mk. Freq. Level  Factor ment Limit ~ Qver Height Degree
MHz dBuv dBim dBuvim dBuVim dB Detector cm degree  Comment
1 4500.000 37.14 747 4431 68.20 -23.89 peak
2 5150.000 43.87 9.17 53.04 68.20 -15.16 peak
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